PARTS CATALOGUE




B R ]

Frame Assy

B . 3

Electric Device Assy

R K . o oo 5

Engine Assy

B PERR . et 1

Working Of Plastics Assy

Turnning Assy

HE S T R e e oo 23
Muffle Assy

HAERSERWEITERE .. 25

Other choose for muffler and rim



F-1 £RE® Frame Assy




5

TR E - o R & Ik
S/N Part no i%ﬂiﬁ:%ffr\ DieSerpHof Quantity Remarks
1 805-50-01-01 AN LW IEEMS+32 | BOLTM8*32 1
2 805-50-01-02 G E RS RR.SHOCK ABSORBER ]
3 805-50-01-03 AN LW IEHRM10+45 | BOLT M10%45 1
4 805-50-01-04 DEME SPRING SIDE STAND 1
5 805-50-01-05 SVAE: SIDE STAND 1
6 805-50-01-06 I EENRET BOLT SIDE STAND ]
7 805-50-01-07 N FAERIM6 HEX NUT M6 6
8 805-50-01-08 FHIBE PR 3 ST 0 () L.BRACKET FOOTREST 1
9 805-50-01-09 AT L EERM6+12 | BOLT M6*12 2
10 805-50-01-10 FER FRAME 1
11 805-50-01-11 BT BRACKET REAR LIGHT 1
12 805-50-01-12 BEFEM6%16 BOLT M6*16 2
13 805-50-01-13 s OIL TANK 1
14 805-50-01-14 H Biig fM8 NUT LOCK M8 2
15 805-50-01-15 WA= RE BUSH COVER OIL TANK 1
16 805-50-01-16 mE TUBE 1
17 805-50-01-17 A= COVER OIL TANK 1
18 805-50-01-18 12 REM6 NUT M6 D)
19 805-50-01-19 A BB BRACKET SEAT 1
20 805-50-01-20 R0 1% A FUEL SENSOR 1
21 805-50-01-21 PRGBS W BT SEAL GASKET FUEL SENSOR 1
22 805-50-01-22 R UETRR FUEL LOW-TENSION SWITCH 1
23 805-50-01-23 PR A% 2y o COVER FUEL SENSOR 1
24 805-50-01-24 R R R X R ) R.BRACKET FOOTREST 1
25 805-50-01-25 BB M6%32 BOLT M6*32 2
26 805-50-01-26 W\ 37 22 HOLDER HORN 1




F-2 B 5k Electric Device Assy

(D)—
—

19




s TS _ U/ % ik
S/N Part no 97—55%5143%% Description Quantity Remarks
1 805-50-02-01 EOASIE S IGNITION SWITCH 1
2 805-50-02-02 P2 MO*12 BOLT M6*12 1
3 805-50-02-03 BR R MO%18 BOLT M6*18 1
4 805-50-02-04 RKIF R COVER IGNITION SWITCH 1
5 805-50-02-05 AR KEY 1
6 805-50-02-06 FUK 2R B8 R Rk, IGNITION COIL COMP 1
) 805-50-02-07 BZFRM6+%20 NUT M6*20 1
8 805-50-02-08 Hkrp 2% RELAY 1
9 805-50-02-09 FLRH RESISTANCE 1
10 805-50-02-10 PEHM6*16 NUT M6*16 3
11 805-50-02-11 L HORN 1
12 805-50-02-12 VAR i a% RECTIFIER 1
13 805-50-02-13 NJE2 SINGING SPARKING RELAY 1
14 805-50-02-14 C.D.I.5k® CDI 1
15 805-50-02-15 HIURE] ST4.2+12 TAPPING SCREW ST4.2*12 2
16 805-50-02-16 (Y& 359)4 METER COMP. 1
17 805-50-02-17 LR AR SR B BOLT&NUT BATTERY 2
18 805-50-02-18 i BATTERY 1
19 805-50-02-19 B SPEEDOMETER CABLE 1
20 805-50-02-20 R, 4 6L Bk CABLE ASSY 1
21 805-50-02-21 REE FUSE 1




F-3 RzMWLEK Engine Assy




F5 TS . o ¥ B % i
S/N Part no % b 40 bR DeSEripton Quantity | Remarks

1 805-50-03-01 J5 P4 TR RRFENDER I
2 805-50-03-02 IS P4 TR 2 2 BRACKET RR FENDER ]
3 805-50-03-03 B2 M6*12 BOLT M6*12 ]
4 805-50-03-04 P2 M6*16 BOLT M6*16 1
5 805-50-03-05 7~ AR T 25 T R R MB*30 HEX FLANGE BOLT M8*30 1
6 805-50-03-06 HASRELE FIXING BRACKET MUFFLER 1
7 805-50-03-07 7~ Fi s 22 W RE R MB*35 HEX FLANGE BOLT M8*35 1
8 805-50-03-08 5 %5 RR.RIM 1
9 805-50-03-09 [ HE3.50—10 RR. TYPE3.50-10 1
10 805-50-03-10 F 451 FASTENER I 5
11 805-50-03-11 B[] R ONE WAY VAVLE 1
12 805-50-03-12 BRE] BREATHE PIPE II 1
13 805-50-03-13 BREI BREATHE PIPE II 1
14 805-50-03-14 Eate B UR) e AIR FILTER 1
15 805-50-03-15 wEEI BREATHE PIPE Il 1
16 805-50-03-16 E M 6%20 BOLT M6*20 D)
17 805-50-03-17 ISR BREATHE TUBE COMP 1
18 805-50-03-18 Zhh mERK RUBBER SWING BRACKET 1
19 805-50-03-19 =Ltk S SWING BRACKET ENGINE 1
20 805-50-03-20 <L EE M 10+70 | HEXFLANGE BOLT M10*70 2
21 805-50-03-21 H SR M 10 NUT M10LOCK 3
22 805-50-03-22 PILLE L SHAFT SWING BRACKET 1
23 805-50-03-23 Ja s ALK STARTERASSY 1
24 805-50-03-24 EARM6*25 BOLT M6*25 4
25 805-50-03-25 PIE SPARK PLUG 1
26 805-50-03-26 B IAHLE ENGINE ]
27 805-50-03-27 o M+ 4 ELASTICITY FASTENER 1
28 805-50-03-28 WmEFF CLIP DRAIN TUBE 1
29 805-50-03-29 N EUEHM8*45 | HEXFLANGE BOLT M8*45 2

.6 -




F-3 RaMLERK Engine Assy




Fg T FS e o= &
S/N Part no igﬁ 14:% ﬁ: Description Quantity Remarks
30 805 -50-03-30 7N Fi 2 U T M8 HEX FLANGE NUT M8 I
31 805 -50-03-31 [RES BUSH 2
32 805 -50-03-32 B8 SPRING MAIN STAND I
33 805 -50-03-33 T MAIN STAND 1
34 805 -50-03-34 JE B K LEVER ASSY KICK STARTER 1
35 805 -50-03-35 H BiUEREM 16 LOCK NUT M16 1
36 805 -50-03-36 -6 WASHER 6 2
37 805 -50-03-37 Je il B e RR.BRAKE BLOCK ASSY 2
38 805 -50-03-38 J& i B F SPRING RR.BRAKE BLOCK ASSY 2
39 805 -50-03-39 J i 2 e CAMSHAFT RR. BRAKE 1
40 805 -50-03-40 J5 Wl Bhin e CRADLE RR BRAKE 1
41 805 -50-03-41 b P INSULATOR 1
42 805 -50-03-42 ANAELEERM 6 HEX FLANGE NUT M6 2
43 805 -50-0343 HEE AR INLET PIPE ASSY 1
44 805 -50-0344 FHII FASTENER II 1
45 805 -50-0345 HRE] INLET PIPE I 1
46 805 -50-0346 —=HEE TRIPLE TUBE 1
47 805 -50-03-47 M ELASTICITY FASTENER 9
48 805 -50-0348 HEREI INLET PIPE II 1
49 805 -50-0349 HEEII INLET PIPE I 1
50 805 -50-03-50 L0 2% Bk CARBURETOR 1
51 805 -50-03-51 F I FASTENER I 1
52 805 -50-03-52 FHMHmEL INLET OIL PIPE | 1
53 805 -50-03-53 e DRAIN TUBE 1
54 805 -50-03-54 e SPRING DRAIN TUBE 1
55 805 -50-03-55 VR PR FUEL FILTER 1
56 805 -50-03-56 MBI INLET OIL PIPE I 1
57 805 -50-03-57 HERM6x3 0 BOLT M6*30 1
58 805 -50-03-58 M FLAA DRAIN TUBE COMP 1

-8 -




F-3 REBHLERK Engine Assy

12) D
| ®
D) /—-_- ) __// i;9
— [ 2
N (1\0)
s




il kit S A e Description ‘ - =
S/N Part no Quantity | Remarks
59 805-50-03-59 - INLET PIPE AIR FILTER I
60 805-50-03-60 23 P 2L 4R ’ AIR CLEANER |
61 805-50-03-61 NI M6+30 | HEX FLANGE BOLT M6*30 1
62 805-50-03-62 ERBERREE L E BRACKETAIR CLEANER SPONGE | |
63 805-50-03-63 BB ST4.8+16 ST4.8*16 SCREW TAPPING 1
64 805 - 50-03-64 25 5 v 45 AIR CLEANER SPONGE 1
65 805-50-03-65 ZSyE R e CAP AIR FILTER 1
66 805-50-03-66 2SR IR S A WASTE PIPE AIR FILTER 1
67 805-50-03-67 e PR A AIR CLEANER ASSY 1
68 805-50-03-68 A28 Bk, CARBURETOR 1
L

-10-




F-4 BxMF2 R Working Of Plastics Assy

1



=

Fre TS . o % B & i
S/N Part no }\w &B ﬁ % Description Quantity Remarks
1 805-50-04-01 B PYTRAR S 30 BACKWARD FRONT FRFENDER 1
2 805-50-04-02 B MREWikTZA M | FRONTPANELDECORATIVELIGHT| 1
3 805-50-04-03 B BOEETMS5*12 TAPPING SCREW M5*12 2
4 805-50-04-04 H BUEETST4. 216 TAPPING SCREW ST4.2*16 1
5 805-50-04-05 il 1 A FRONT PANEL 1
6 805-50-04-06 WEETM6*16 SCREW M6*16 1
7 805-50-04-07 I E HELMET SHEET 1
3 805-50-04-08 A BB AT 2L 1 HEAD LIGHT :
9 805-50-04-09 Hi A B ATHT i BULB FR.TOP LIGHT 1
10 805-50-04-10 o SPRING 1
11 805-50-04-11 il AT AT 12V3SW BULB FR, LIGHT 1
12 805-50-04-12 Hi TR WIRE HEAD LIGHT 1
13 805-50-04-13 SR K TR SWITCH FLAMEOUT 1
14 805-50-04-14 Ja 3R SWITCH START 1
15 805-50-04-15 WE= SPEEDOMETER COVER 1
T 805 -50-04-16 THIFK SWITCH CHANGING LIGHT 1
17 805-50-04-17 L EPIES SWITCH TURNING LIGHT 1
18 805-50-04-18 TSI ES SWITCH HORN 1
T 805 50.04-19 B HIE5TST4.8+16 TAPPING SCREW ST4.8*16 18
20 805-50-04-20 Lk RPROTECTING BAR 1
1 805-50-04-21 JE s B FOOTREST PAD 1
22 805-50-04-22 Ja £ AR R.RR.DECORATIVE SHEET 1
3 805-50-04-23 A 18 5 B SEAT 1
24 805-50-04-24 7~ F 22 iR M6 HEX FLANGE NUT M6 8
25 805-50-04-25 Ak B 22 5 Tl FIXING-SHAFT SEAT 1
26 805-50-04-26 A T 48 FIXING-BOARD SEAT 1
27 805-50-04-27 f Dl = 5t 4 RR. SIDE REFLECTOR 4
28 805-50-04-28 Ja AR AT R LICENSE LIGHT 1
29 805-50-04-29 BBETMS SCREW M5 1

S12-




F—4 BHMFER Working Of Plastics Assy

. 13 21
7 ai—Y 794 T i 19 27
i «- 4’4; 7 ~ L I

13-




—

F5 FMF S ‘ T
S/N Part no %%1¢% B Description Qéjan%ty Rfmarks
30 805-50-04-30 | jEpemms M | BRACKET RRLICENSE 1
31 803-50-0431 | Nfg#k g REM6x12 | HEX FLANGE NUTM6*12 1
32 805-50-04-32 | FRBEm COVER TAIL STOCK 1
S, 805-50-04-33 Je 4 Je RR. FENDER 1
34 805-50-04-34 JG IR 5t 2% RR_REFLECTOR 1
35 805-50-04-35 Il 4 D8 FORWARD FRONT FRFENDER 1
36 805-50-04-36 HXIB4TST3+10 TAPPING SCREW ST3*10 4
37 805-50-04-37 Bl £ %% [0 AT AT 5 COVER RFR.TURNING LIGHT 1
38 805-50-04-38 Rl 5 % 1A KT W 4 WIRE RFRTURNING LIGHT 1
39 805-50-04-39 H BOB4TST4. 2412 TAPPING SCREW ST4.2*12 1
40 805-50-04-40 BT AT 1 BULB TURNING LIGHT 1
41 805-50-0441 i A % [ T 4L 4 RFRTURNING LIGHT 1
42 805-50-04-42 Hij FRONT BOARDING 1
43 805-50-0443 T 22 5 1) KT <8 14 LFR TURNING LIGHT 1
44 805-50-04-44 HI 282 AT AT 5% COVER LFR.TURNING LIGHT 1
45 805-50-0445 Bl 22 5% P AT FL 80 WIRE LFRTURNING LIGHT 1
46 805-50-04-46 7~ F 15 2% i R BF R ETM6+25| HEX FLANGE NUT M6*25 6
47 805-50-04-47 ZEREPL TR FRAME FENDER 1
48 805-50-04-48 GIERZES) FRONTBOX 1
49 805-50-0449 S mERHE] HELMET HANGER COMP1 1
51 805-50-04-51 VIN S #5225 4% OBSERVE COVER VIN 1
52 805-50-04-52 FL ) 3 PR COVER BATTERY 1
53 805-50-04-53 JHIEE IR FOOTREST 1
53 205-50-0454 I L. PROTECTING BAR 1
= 205-50-0455 I ERAA HELMET HANGER COMP II 1
- 205 50-04.56 o B ETM6+16 CROSS RECESSED BOLT M6*16 3
57 805-50-04-57 ¥ H (BHE ) FLAKE WITH NUT 2
=3 205500458 T i SUNDRIES BOX FORNT COVER| 1
39 205 -50-04-59 BRSNS COVER REAR SHALF 1

-14-




F-4 B2MFERK Working Of Plastics Assy

@

(16—alpe—ag
: ]

@ @

-15-



F5 TS ) o ¥ OB &
S/N Part no i%ﬁ‘figﬁi Daseription Quantity | Remarks

60 805-50-04-60 A SUNDRIES BOX 1

61 805-50-04-61 /Lo FA SUNDRIES BOX INSIDE COVER 1

62 805-50-04-62 Ja 25 # iR L.RR.DECORATIVE SHEET 1

63 805-50-04-63 Ak S B Bl LOCK SEAT SADDLE 1

64 805-50-04-64 A R EI BRACKET SEAT CABLEI 1

65 805-50-04-65 AR R TR BRACKET SEAT CABLE Il 1

66 805-50-04-66 Als Hu g LOCK SEAT 1

67 805-50-04-67 A Eh R CABLE SEAT 1

68 805-50-04-68 Al Bl CLAMP LOCK SEAT 1

69 805-50-04-69 & R%E REAR TAILSTOCK 1

70 805-50-04-70 ANAELEIEHRMS+45 | HEX FLANGE BOLT M8*45 2

71 805-50-04-71 ANAEZEEARMS*x90 | HEXFLANG BULT M8*90 1

72 805-50-04-72 Ja FE itk R.DECORATIVE SHEET 1

73 805-50-04-73 J& RATHL S0 WIRE TAIL LIGHT 1

74 805-50-04-74 Ja BTAT BULB TAIL LIGHT 1

75 805-50-04-75 5 RATH TAIL LIGHT 1

76 805-50-04-76 E%k REAR PROTECTING BAR 1

T

_16-




F-5 #m &k Tumning Assy

-17-



F5 TIPS L Bo= & W
S/N Part no % b (R Description Quantity | Remarks
1 805-50-05-01 Ja il Zhhi & CABLEASSY RR BRAKE 1
2 805-50-05-02 Jaek WE LEFT HANDLE GRIP 1
3 805-50-05-03 KR g L.RRMIRROR 1
4 805-50-05-04 i 3 F W L.BRAKE LEVER 1
5 805-50-05-05 PR REMS NUT M5 1
6 805-50-05-06 SEHMS WASHER M5 1
7 805-50-05-07 B2 M6%20 BOLT M6*20 1
8 805-50-05-08 PEFEMO%16 BOLTM6*16 1
9 805-50-05-09 Ji 1l 31 57 28 [ e B BLOCK BRACKET RR.BRAKE 1
10 805-50-05-10 J& il SR A BRACKET RR. BRAKE COMP 1
11 805-50-05-11 77 M3 STEERING HANDLE 1
12 805-50-05-12 HE M 10%45 BOLT M10*45 1
13 805-50-05-13 BEEEMI10 NUTMI0 1
14 805-50-05-14 Ja il Bk H-2% SWITCH RR.BRAKE LIGHT 1
15 805-50-05-15 S E N INER STEEL BOWL,STEEL BALL 1
16 805-50-05-16 AT RAR RS BRACKET FRFENDER 1
17 805-50-05-17 + /LR ET CROSS RECESSED SCREW 2
18 805-50-05-18 77 R STEERING ASSY 1
19 805-50-05-19 S AL E BEARM8+40 | HEX FLANGE BOLT M8*40 4
20 805-50-05-20 AR E iR DUSTPROOF COVER )
21 805-50-05-21 Il 72 0 R 2y S K LFR.SHOCK ABSORBER 1
22 805-50-05-22 Hil A R A S K RFR.SHOCK ABSORBER 1
23 805-50-05-23 AP L HEE2#M 8 * 30 | HEXFLANGE BOLT M8*30 2
24 805-50-05-24 HIEE RRRMIRROR 1
25 805-50-05-25 AL R M6%22 | HEXFLANGE BOLT M6%22 1
26 805-50-05-26 il 5 1) 2l 2% 1] < SR FIXING BLOCK FR HYDRAULIC BRAKE 1
27 805-50-05-27 A FaTE % B RM6+25 | HEXFLANGE BOLT M6*25 P
28 805-50-05-28 M1k e e UPPER HOLDER THROTTLE 1
29 805-50-05-29 N IRE 2 ) THROTTLE GRIP 1
-18-




F=5 #m &K Turnning Assy

-19-




& |

B THHFS , o W
FE/Nf Part no TR 44 TR Description Quantity | Remarks
30 805-50-05-30 CIEIEISBIES SWITCH FRBRAKE LIGHT I
31 805-50-05-31 /BB M4 10 CRISSCROSS BALL-SHAPE-BOLT 1
32 805-50-05-32 Rl 0 S 0 2 s 1 "BRAKE SHOE FRHYDRAULICBAKE 2
33 805-50-05-33 MR MO*12 BOLT M6*12 1
34 805-50-05-34 MTTT B E LOWER HOLDER THROTTLE 1
35 805-50-05-35 BEREM6 NUT M6 1
36 805-50-05-36 BFrige DASH STEP BOLT 1
37 805-50-05-37 LT RIGHT BRAKE LEVER 1
38 805-50-05-38 I E Hl 3 8% B % FR.HYDRAULIC BRAKEASSY 1
39 805-50-05-39 MIThi & THROTTLE CABLE 1
40 805-50-0540 LR 61 COUNTER 1
41 805-50-05-41 RS WASHER COUNTER 1
42 805-50-05-42 SR GEAR COUNTER 1
43 805-50-05-43 THEEE AL R COVER COUNTER 1
44 805-50-05-44 Rl 5l FR.AXIS 1
45 805-50-05-45 ES OIL SEALI 1
46 805-50-0546 A BEARINGS 1
47 805-50-05-47 ST WASHER I 1
48 805-50-05-48 mE SPACER 1
49 805-50-0549 PEREM10 NUTMI10 1
50 805-50-05-50 S I1 WASHER II 1
51 805-50-05-51 b 7K BEARINGS 1
52 805-50-05-52 M1 OIL SEALII 1
53 805-50-05-53 £ BUSH 1
54 805-50-05-54 AR INNER-HEX BOLT 3
55 805-50-05-55 #EREM8 NUTM8 3
56 805-50-05-56 A8 FR. BRAKE DISK 1
57 805-50-05-57 L RIM 1
| 38 805-50-05-58 #BHk3.50-10 TYRE3.50-10 1

20-



F-5 #m &R Turmnning Assy

_21-




[ ke T B
S/N Part no
59

805-50-05-59 |

i 44 Fr
BETiT

Description

B =
Quantity

% I
Remarks

AIRVALVE

1

—e

_99




F-6 1HA 8% muffler

-23.




F5 FHHEFS i o B B & I
S/N Part no i%ﬂﬁ:%ﬁi BESer ptien Quantity Remarks

1 805-50-06-01 55 FASTENER )

2 805-50-06-02 B2 M 1030 BOLT M10*30 2

3 805-50-06-03 B RUBBER CHUNK 2

4 805-50-06-04 = BIEREM6 CAP NUT M6 2

5 805-50-06-05 BEFEM8+20 BOLT M8*20 3

6 805-50-06-06 HESETE VENT-PIPE 1

7 805-50-06-07 T e 4L MUFFLER PAPER MAT 1

8 805-50-06-08 16 75 2% A ik MUFFLER BARREL 1

_24-




= 2% 5 %ﬂﬂﬂ:@#ﬁ?& Other choose for muffler and rim

~95 .



F5 FXMHFS v B = i

S/N Part no i%ﬁ’ﬁ:% i Description Quantity Remarks
1 805-50-07-01 AN EERMS*45 |HEX FLANGE BOLT M8*45 2
2 805-50-07-02 S EVE (98 ELASTICITY GASKET 78 2
3 805-50-07-03 SR WASHER 2
| 4 805-50-07-04 ANFIEZTE BB M6%12 | HEX FLANGE BOLT M6*12 6
5 805-50-07-05 HHEE Jo ELASTICITY GASKET@6 6
6 805-50-07-06 HERN R mE DECORATIVE BOARD,MUFFLER 1
7 805-50-07-07 I 75 B4 MUFFLER ASSY 1
8 805-50-07-08 TH 75 2% R 3 25 DECORATIVE CAPMUFFLER 1
9 805-50-07-09 Ja % REAR ALLOY WHEEL 1
10 805-50-07-10 Hj $55E FRONT ALLOY WHEEL 1
11 805-50-07-11 = KEM6 BOLT M6 2
12 805-50-07-12 75 25 0 b 6 B 8 MUFFLER GASKET 1

-26 -





{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }

